
11, Ltd 
, 

rhfj/fl~lries (SENT) Landfill 

w;m~entlat Impact Assessment (SEIA) 

Volume J; Main Text 



GREEN VALLEY LANDFILL, LIMITED Date: May 1996 
Addendum - Supplementary Enyjronmental Impact Assessment, Volume I; Majn Text 

Section 13.5 RISK ASSESSMENT OF LINER LEAKAGE 
Page 1,.7 Paragraph J Sentence 8 I jne 10 
An average seepage rate of 0.25 litres/hectare/day through the liner was calculated for the following 3 components: 

ThickneSS 

2.0mm 
6.0 mm 
1.5 mm 

Material 
HDPE Geomembrane 
Bentonite Matting 
HDPE Geomembrane 

Page 13-7 Paragraph 3 Sentence 1 Tine 1 . 

Hydr3JJJjc CondJJctjvity 

K = 10.15 m/s 
K = 10.11 m/s 
K = 10.15 m/s 

Giroud and Bonaparte (Ref 3) independently evaluated leaks in geomembrane liners. 
[...]
compliance with the relevant discharge standards and reviewed in the context of the short, 
medium and long term waste water treatment strategies at TKO. 

1l.2 OVERVIEW OF LEACHATE MANAGEMENT 

The leachate management system incorporated into the GVL design for SENT Landfill will 
act to rapidly remove the leachate above the liner system and to significantly reduce or 
prevent the release ofleachate to the surrounding environment. Water ingress will be reduced 
and therefore leachate quantities will be minimized by the installation of daily, intermediate 
and final cover systems during the phasing of the landfill and by surface water run-{)ff from 
active areas of fill. In line with the requirements of the specification, condensate from the 
landfiil gas system and any surface run-{)ff which becomes contaminated by waste or other 
mut~ria!s wiH be discharged to tht! L TF. 

Leachate will be removed from the landfill by use of an integrated system including 
components for collection, removal, on·site treatment and off site disposal. The leachate 
collection system contains a highly permeable aggregate drainage layer placed above the land 
area, marine area and upper slope liner systems and a synthetic drainage layer above the rock 
slope liner system. The site formation and liner systems will be sloped at a drainage gradient 
of collection pipes and trenches located in low areas of the base of the site. Leachate will be 
collected in internal sumps located in seven low areas around the westerly perimeter of the 
landfill. The internal sumps have submersible pumps that transmit leachate to the on-site 
treatment facility. The internal sumps are provided to prevent pipe penetrations at the low 
areas of the site where a potential leak in the liner could occur. The leachate design for 
SENT Landfill has no pipes penetrating the liner system at the low areas. The sumps connect 
with HDPE sideSlope risers which penetrate the top cover and link in with the leachate 
transmission system which removes leachate to the LTF. The internal sump design will have 
three bentonite liners and two HDPE liners in the low area. These low permeability barriers 
will provide enhanced environmental protection to any potential leachate leakage from the 
sump. 

Several treatment technologies can be used to reduce contaminants in leachate. The method 
of treatment to be used at SENT Landfill will be based on physical and biological processes, 
and includes an equalization tank, sequencing batch reactor, and a treatment sludge processing 
system consisting of a storage tank and a filter press. The resulting dewatered sludge will 

Acer Ellvlronmenlai Page 11 - 1 



Green Valley Landfdl Limited 
SENT Landf£ll, Supplementary EJA 

be disposed of as required in the landfill. 

The L TF will be brought into operation prior to waste disposal in Area I to reduce 
contaminant levels prior to discharge off s ite. The proposed treatment facility will reduce the 
amounts of organics, ammonia, and metals in the raw leachate to specified concentrations 
prior to discharge to the foul sewer. The required standards are those set by EPD for 
effluents discharged into drainage and sewerage systems, inl and and coastal waters (Ref 11.2). 

Treated effluent is discharged via a force main to the TKO STW for further treatment prior 
to discharge via a long sea outfall to the Tathong Channel, see Section 11.4 for a review of 
this operation. 

These standards are summarised in Table 11.1, together with the anticipated influent leachate 
quality and the stringent GYL design objectives, which are set to ensure that the facility 
operates at standards considerably higher than the prescribed environmental standards and 
those for the existing sewage treatment works at TKO. This will ensure that the facility is 
in full compliance with the effluent discharge standards., 

TABLE 11.1 SENT Landfill Leachate Characterisation and Discharge Standards 

Parameter Predicted Influent GVL D~sign Standard Fo r 
Concentration Objectives Discharge to TKO SlW 

BOD" 4500 mg/l o mg/l 800 mg/l (for nows >200m1/day) 
(Biochemical Oxygen 
Demand) 

I 

COD 6700 mg/ l 500 mg/l 2000 mg/ l (for nows > 200m)/day) I 
I 

(Chemical Oxygen Demand) 

NH 4-N (Ammoniaca l 3000 mglJ o mgll . 
Nitrogen) 

N03-N o mg/ l 100 mg/ l -
(Nitrate Nitrogen) 

TOTALN 3000 mg/ l 100 mg/ l 200 mg/l (for flows S lOOOm3/day) 
(Total Nitrogen) 

TOTAL P 15 mg/ l o mg/ l 50 mgll (for flows S lOOOm3/day) 
(Total Phosphorous) 

Notes * BOO/COD ratio is estimated to be 0 .7 for la nd fill leachates. 

Other discharge parameters, such as suspended solids, metals and phenolics are a function of 
discharge flow rate. These are given in full in the EPD Technical Memorandum "Standards 
for Effluents Discharged into Drainage and Sewerage Systems, Inland and Coastal Waters 
(Ref 11.2) (TMES). 

11.3 THE LEACHATE TREATMENT FACILITY 

11.3.1 Plant Design 

Since GYL was awarded the contract to develop and manage SENT Landfill , the LTF design 
has been modified to incorporate additional measures to further reduce emissions, in the light 
of comments raised by EPD during the tender negotiation process. 

A.cer Environmental Pagell "2 

I I 

~l 

:1 
C-

1 
11 

:] 

'1 
] 
'] 

rj 

1 
] 

J 
'1 

1 
'] 

J 
1 
J 
J 
I 



l 
n 
1 
1 
n 
J 
o 
o 
J 
J 
J 
J 
J 
J 
J 
J 
J 
J 
J 
J 

Green Valley LandfUl Limited 
SENT u.ndfdl, Suppl.""ntJuy EIA 

The plant consists of the following operations: 

• equalisation system consisting of one air-mixed equalisation tank; 

• pH adjustment followed by clarification for metals and suspended solids removal , 
using a metals precipitation tank and a flocculating clarifier; 

• ammonia stripping, and thermal catalytic treatment of the off-gas from the air­
strippers; 

• pH adjustment to facilitate biological treatment; 

• nitrification/denitrification through a sequencing batch reactor biological treatment 
system; and 

• collection and dewatering of sludge using a sludge surge tank , thickener and filter 
press. 

Initially the facility will be installed to handle an average leachate flow of 250m'/day. The 
plant can be readily expandable to 800m'/day, which is the maximum predicted leachate 
production rate over the lifetime of SENT Landfill. 

EqualiZlltion System 

The equalization system consists of an air mixed vessel with a volume of 1500m'. Influent 
waste water will be pumped via a force main from the landfill into the tank . In addition, 
truck unloading pumps will be provided to accommodate hauled leachate, if required . The 
tank features an uhrasonic level instrument with secondary alarms to prevent tank overfilling. 

pH Adjustment/Metals PrecipilatWn/Clarificatio n 

Waste water will be pumped from the equalization tank into a Metals Precipitation Tank 
where lime will be added to raise the leachate pH to effect metals precipitation and facil itate 
ammonia stripping. The system is designed to remove metals from the leachate with an 
efficiency of 99.2 to 99.4% depend ing on the fl ow rate of leachate . The pH adjusted waste 
water will then fall via gravity into a flocculating clarilier where polymer flocculant will be 
injected to enhance solid/liquid separation. Solids will be removed via pumping to the solids 
dewatering system. The clarified liquid will overllow to a sump from which it will be 
pumped to the air-stripper. 

Ammonia Removal/Destruction System 

Clarified , pH adjusted waste water will be pumped to an air-stripper, which will remove 
approximately 90% of the ammonia from the leach ate and transfer it to the off-gas. 

The air stripper allows for an internal liquid recycle loop to allow for variable flow 
processing and maximized treatment efficiency . Liquid effluent from the ammonia stripper 
will drain by gravity to a pH adjustment tank. Treated off-gas from the strippers will 
ultimately be discharged to the atmosphere. 

The off-gas from the air-stripper is to be preheated and passed through a thermal catal ytic 
unit. The off-gas from the stripper will be heated by the burner to 600-800"F prior to 
entering the catalytic bed . The thermal catalytic unit burner is designed to operate either on 
No.2 fuel oil or landfill gas. As the off-gas passes across the catalyst bed, ammonia is 

Acer EnvironmenJiJl Page 11 ·3 



Green VaJ/~y lAndfUl Limiled 
SENT lAndftll, Supp'~m~ntary EIA 

convened to nitrogen , water, and a small fraction of nitrogen oxides. The unit is designed 
to destroy at least 97 % of the inlet ammonia with minimal conversion to NO, (1 -2%). The 
combustion gases then pass through two air-air heat exchangers. The first exchanger preheats 
the off-gas from the stripper to minimize fuel consumption. The second exchanger preheats 
the air to the stripper which improves stripping efficiency. The process also combusts any 
volatile organic compounds that are present in the off-gas. 

As leachate production rates increase and ultimately two additional stripper units are brought 
on-line, an ammonia concentrator unit will be added to the facility . The ammonia 
concentrator unit consists of a rotating disk of a sodium zeolite material. 

The thermal unit has a stand-by operational feature to minimize energy use (in the event of 
a shon-term process shut down). 

pH AdjustmenJ System 

The effluent from the ammonia stripper flows to a pH .Adjustment Tank where it is mixed 
with a small amount of hydrochloric acid to lower the waste water pH to facilitate biological 
treatment. 

Sequencing Batch Reactor (SBR) System 

The SBR system is utilized to destroy organic and nutrient constituents in the waste water and 
will be operated with an approximate 10 day hydraulic residence time and a approximate 25 
day sludge age to promote thorough biological treatment. Mass balance calculations indicate 
that the volumes of sludge produced will range from 78.5 kg/hour at (at 250m3 of leachate 
per day) to 251 kg/hour (at 800m3/day of leachate) at 40% solids. This equates to a 
maximum rate of 6.0 tonnes per day which will cause neither operational problems, nor 
adverse environmental impacts. 

Phosphoric acid will be added to the leachate to prov ide phosphorous nutrient. A polymer 
flocculant feed system will be utilized to promote rapid settling and separation of the biomass 
from the treated effluent. Effluent will be removed from the SBR at a rate of approximately 
6.5 m3/min. Sludge will be pumped from the SBR to the sludge surge tank for dewatering . 

Solids Dewatering System 

Sludge from the SBR and metals precipitation unit will be dewatered by a Sludge Thickener 
and Filter Press to facilitate handling and disposal within the SENT Landtill site. 

11.3.2 Emissions to Air 

GVL's original LTF design involved the emission of ammonia directly to the atmosphere 
following its removal from the leachate in an air-stripper. The acceptability of this procedure 
from a health and safety point of view was questioned citing a potential concern that ammonia 
concentrations in the vicinity of the plant could exceed the Occupational Exposure Level. 
Although the likelihood of this was considered to be extremely low, GVL subsequently 
revised their design proposals to incorporate a Thermal Catalytic Unit designed to break down 
the ammonia in the off-gas from the air stripper to nitrogen gas . Initially, the catalytic 
oxidiser will receive off-gases directly from a single air-stripper, however ultimately the 
facility will be expanded to 3 air-strippers . In this case, the off-gases from the air-strippers 
will be concentrated in a zeolite concentrator unit with the concentrated stream being sent to 
the catalytic oxidiser. 

.. Environmental Page 11 - 4 

I 

r1 

] 

1 
1 

J 
r1 
L. 

~ 

1 
J 
J 
J 
J 
] 

J 
-J 

J 
j 

J 
J 



'1 

l 

] 

~J 

o 
D 

~ 

[J 

o 
o 
o 
u 
u 
o 
o 
u 
u 
u 
.J 

Grun Valley Landfdl LimiJed 
SENT Landftil. SuppiemenllJry EJA 

The Environmental Monitoring Plan (Section 14.4.3) contains a provIsIOn for ammonia 
monitoring specifying a trigger level of 0.2 mg/m' (30 minute average) that must be attained 
as a maximum at 8 fixed locations on the landtill boundary (see Figure 4.1). Four 
monitoring stations are selected from the eight on each monitoring visit. The closest 
monitoring point is located approximately 250m from the centre of the LTF. Ammonia 
monitoring will be undertaken quarterly and the off-site and site boundary trigger levels have 
been set at 0 .2 mg/m'. 

Dispersion of ammonia from the vent of the thermal catalytic unit has been analyzed using 
similar methodology and meteorological parameters to those detailed in Section 9.5.3. 
Calculations of the emission parameters are detailed in Appendix A.9.A. The receptors are 
assumed to be downwind from the emission source. At different receptors' altitudes, the 
predicted variation of ammonia concentrations have been plotted against the distance from the 
source (Figure 11.2). 

The ammonia concentrations at ground level(1.5 mAG) are less than 0.02 mg/m' which are 
an order of magnitude less than the 0 .2 mg/m' ,riterion. 

The proposed deep water industrial area to the west is at a distance of about 150m from the 
emission source. The corresponding ammonia concentrations are less than 0.1 mg/m' for 
receptors at 40m AG or below (Figure 11.2). 

Data on background ammonia concentrations is not available, but these are expected to be low 
without any major industrial operation in this area. The associated aerial emissions of 
ammonia are therefore unlikely to exceed either the above limit or the corresponding odour 
threshold (35 mg/m' as discussed in the EPA Design Manual for Nitrogen Control). 
However, the performance of the Thermal Catalytic Units as the flow to the Leachate 
Treatment Facility builds up to a maximum should be monitored. 

It is difficult to determine the emission of ammonia from the plant and if it presents any risk 
to the health and safety of the operators. Although we bel ieve the risk .tl) be low, prudent 
risk management warrants and some monitoring (descr ibed below). It is cl ear, however, that 
if any risk exists, the Metals Precipitation Tank and Clarifier present the greatest potential 
exposure . This is because the tanks contain leachate with a pH > 10.8, to precipitate heavy 
metals and permit the ammonia to be readily removed in the air-strippers. The potential for 
ammonia to be emitted to the atmosphere is, therefore, increased. To ensure that any 
potential risk to operators is detected , it is proposed that ammonia concentrations in the 
atmosphere be monitored regularly following commissioning of the plant. This will show 
whether the Occupational Exposure Levels for ammonia are being approached or exceeded. 
If there are elevated levels approaching the threshold in the vicinity of either the Metals 
Precipitation Tank or the Clarifier, then appropriate measures would have to be taken such 
as: 

(I) restricting access to the areas around these units; 

(2) limiting the length of time operators can spend in those areas; or 

(3) requiring respirators to be worn by operators. 

11.3.3 Odour Impacts 

Odour problems other than the emission of ammonia from the operation of the air-strippers, 
could arise in the following ways: 

Acer Environmenlill Page 11 - 5 



Green Valley IAndfdl Umiled 
SENT IAndfdl, Supplemenuuy EIA 

( I) from the storage of dewatered sludge cake held on site following its removal from the 
filter press; 

(2) from spillage of process liquors in the course of leachate treatment and poor 
housekeeping; and 

(3) from the emission of gases and vapours from the leachate and process liquors in the 
vicinity of the treatment facility. 

Sludge cake which is dewatered using polymers as proposed by GVL is liable to generate 
unpleasant odours and create a fly nuisance. Odours from the storage of sludge on site can 
be avoided by strictly limiting the length of storage of dewatered sludge cake on site and 